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1. GENERAL INFORMATION
1.1 EUT DESCRIPTION

Product Name: GNSS receiver
Model Name: N72 WXYZ
Hardware Version: V2.2

Software Version: 1.0.11

RF Exposure Environment: | Uncontrolled

WIFI

Frequency Range: 2412MHz~2462MHz

Type of Modulation: DSSS(BPSK/QPSK/CCK)
OFDM(BPSK/QPSK/16QAM/64QAM)
MIMO-OFDM(BPSK/QPSK/16QAM/64QAM)

Channel Number: 11

Antenna Type: Internal

Antenna Peak Gain: 1.0dBi

Component

AC Adapter: Input: AC 100-240V 50/60Hz

Output: DC 12V/2A

The above EUT’s information was declared by manufacturer. Please refer
to the specifications or user’'s manual for more detailed description.

Note: Model N72 WXYZ, W is variable, it indicated A-Z or 0-9 or blank, X is variable, it
indicated A-Z or 0-9 or blank > Y is variable, it indicated A-Z, 0-9 or blank. Z is variable, it
indicated A-Z, 0-9 or blank. due to sales purpose in different countries or regions. The
internal PCB design are no difference > but only distinct in colours and model names.This test
model name is N72.

1.2 TEST MODE

Unilab has verified the construction and function in typical operation. All the test modes were
carried out with the EUT in normal operation, which was shown in this test report and defined
as:

Test Mode

Mode 1: 802.11b CH1

Mode 2: 802.11b CH6

Mode 3: 802.11b CH11

Mode 4: 802.11g CH1

Mode 5: 802.11g CH6

Mode 6: 802.11g CH11

Mode 7: 802.11n CH1

Mode 8: 802.11n CH6

Mode 9: 802.11n CH11
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Note:

1. Regards to the frequency band operation: the lowest, middle and highest frequency of
channel were selected to perform the test, then shown on this report.

2. For the radiated emission test, every axis (X, Y, Z) was verified, and show the worst result
on this report.

2. TEST METHODOLOGY

The tests documented in this report were performed in accordance with ANSI C63.4 and
FCC CFR 47 2.1046, 2.1047, 2.1049, 2.1051, 2.1053, 2.1055, 2.1057, 15.207, 15.209 and
15.247.

2.1 EUT CONFIGURATION

The EUT configuration for testing is installed on RF field strength measurement to meet the
Commissions requirement and operating in a manner that intends to maximize its emission
characteristics in a continuous normal application

2.2 EUT EXERCISE

The EUT was operated in the engineering mode to fix the TX frequency that was for the
purpose of the measurements. According to its specifications, the EUT must comply with the
requirements of the Section 15.207, 15.209 and 15.247 under the FCC Rules Part 15
Subpart C.

2.3 GENERAL TEST PROCEDURES

Conducted Emissions

The EUT is placed on the turntable, which is 0.8 m above ground plane. According to the
requirements in Section 13.1.4.1 of ANSI C63.4: 2009 Conducted emissions from the EUT
measured in the frequency range between 0.15 MHz and 30MHz using CISPR Quasi-peak
and average detector modes.

Radiated Emissions

The EUT is placed on a turn table, which is 0.8 m above ground plane. The turntable shall
rotate 360 degrees to determine the position of maximum emission level. EUT is set 3m
away from the receiving antenna, which varied from 1m to 4m to find out the highest
emission. And also, each emission was to be maximized by changing the polarization of
receiving antenna both horizontal and vertical. In order to find out the maximum emissions,
exploratory radiated emission measurements were made according to the requirements in
Section 13.1.4.1 of ANSI C63.4: 2009.
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2.4 FCC PART 15.205 RESTRICTED BANDS OF OPERATIONS

(a) Except as shown in paragraph (d) of this section, only spurious emissions are permitted

in any of the frequency bands listed below:
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MHz MHz MHz GHz
0.090 - 0.110 16.42 - 16.423 399.9-410 4.5-5.15
10.495 - 0.505 16.69475 - 16.69525 608 - 614 5.35-5.46
2.1735-2.1905 16.80425 - 16.80475 960 - 1240 7.25-7.75
4.125-4.128 25.5-25.67 1300 - 1427 8.025-8.5
417725 -417775 37.5-38.25 1435 - 1626.5 9.0-9.2
4.20725 -4.20775 73-74.6 1645.5 - 1646.5 9.3-95
6.215-6.218 74.8 -75.2 1660 - 1710 10.6 - 12.7
6.26775 - 6.26825 108 - 121.94 1718.8 - 1722.2 13.25-134
6.31175-6.31225 123 - 138 2200 - 2300 14.47 - 14.5
8.291 - 8.294 149.9 - 150.05 2310 - 2390 15.35-16.2
8.362 - 8.366 156.52475 - 156.52525 2483.5 - 2500 17.7-21.4
8.37625 - 8.38675 156.7 - 156.9 2655 - 2900 22.01-23.12
8.41425 - 8.41475 162.0125 - 167.17 3260 - 3267 23.6-24.0
12.29 - 12.293 167.72-173.2 3332 - 3339 31.2-31.8
12.51975 - 12.52025 240 - 285 3345.8 - 3358 36.43 - 36.5
12.57675 - 12.57725 322 -335.4 3600 - 4400 @
13.36 - 13.41

1 Until February 1, 1999, this restricted band shall be 0.490-0.510 MHz.
2 Above 38.6

(b) Except as provided in paragraphs (d) and (e), the field strength of emissions appearing
within these frequency bands shall not exceed the limits shown in Section 15.209. At
frequencies equal to or less than 1000 MHz, compliance with the limits in Section 15.209
shall be demonstrated using measurement instrumentation employing a CISPR
quasi-peak detector. Above 1000 MHz, compliance with the emission limits in Section
15.209 shall be demonstrated based on the average value of the measured emissions.
The provisions in Section 15.35 apply to these measurements.

2.5 DESCRIPTION OF TEST MODES

The EUT has been tested under operating condition.
After verification, all tests were carried out with the worst case test modes as shown below

IEEE802.11b mode:

Channel Low (2412MHz)

Channel Mid (2437MHz)

Channel High (2462MHz) with 11Mbps data rate were chosen for full testing.
IEEE802.11g mode:

Channel Low (2412MHz)

Channel Mid (2437MHz)

Channel High (2462MHz) with 54Mbps data rate were chosen for full testing.
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IEEE802.11n mode:
Channel Low (2412MHz)
Channel Mid (2437MHz)
Channel High (2462MHz) with 65Mbps data rate were chosen for full testing.
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3. TECHNIACL SUMMARY

3.1 SUMMARY OF STANDARDS AND TEST RESULTS
The EUT have been tested according to the applicable standards as referenced below:
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Test Item FCC Result

Occupied Bandwidth §15.247 (a) P

6 dB bandwidth §15.247 (a) P

Power spectral density §15.247 (e) P

Peak Output Power (Conduction) | §15.247 (b) P

Spurious Emissions (Conduction) | §15.247 (d) P

Band edge measurement §15.247 (d) P
§15.247 (d)

Spurious Emissions (Radiation) §15.35 (b) P
§15.209 (a)

éC _Po_wer Line Conducted §15.207 (a) P

missions

Note: P means pass, F means failure, N/A means not applicable

3.2 TEST UNCERTAINTY

Where relevant, the following test uncertainty levels have been estimated for tests
performed on the EUT as specified in CISPR 16-4-2. This uncertainty represents an
expanded uncertainty expressed at approximately the 95% confidence level using a

coverage factor of k=2.

Test item Value (dB)
Conducted disturbance 3.4
Radiated disturbance 4.2
3.3 TEST EQUIPMENT LIST

Equipment Manufacturer Model Serial No. Due Date
Receiver Agilent N9038A MY51210142 11/11/2015
Power meter R&S NRP2 101607 02/18/2016
Loop Antenna Schwarzbeck FMZB1519 1519-020 03/25/2016
LISN R&S ENV216 100069 08/22/2015
Accirzsg:‘yagqu;rien . | ETS-LINDGREN |  FACT3 | CT-0000336 | 11/26/2017
Microwave Preamplifier | EM Electronics EM30180 3008A02425 02/27/2016
Power Splitter Agilent 11667C/ 52401 | MY53806148 02/27/2016
Biconilog Antenna Schwarzbeck VULB 9160 3316 09/19/2016
Horn Antenna Schwarzbeck BBHA9120D 942 09/19/2016
Horn Antenna Schwarzbeck BBHA9120D 943 09/19/2016
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Horn Antenna(18-40GHz) ETS 3116 00070497 07/18/2016

3.4 TEST FACILITY

All test facilities used to collect the test data are located at No.1350, Lianxi Rd. Pudong New
District, Shanghai, China. The site and apparatus are constructed in conformance with the
requirements of ANSI C63.4: 2009, CISPR 16-1-1 and other equivalent standards. The
laboratory is compliance with the requirements of the ISO/IEC/E 17025.

3.5 TEST SETUP CONFIGURATION

The information contained within this report is intended to show verification of
compliance of the EUT to the requirements of CFR 47 FCC Part 15.247.

Unilab has verified the construction and function in typical operation. All the test modes
were carried out with the EUT in normal operation, which was shown in this test report.
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4. OCCUPIED BANDWIDTH
4.1 TEST SETUP

- |

—

- Spectrum analyzer
B | I
EUT
4.2 LIMITS
Limits 225 kHz or 2 to 3 times the 20 dB bandwidth

4.3 TEST PROCEDURE

Place the EUT on the table and set it in transmitting mode. Remove the antenna from the
EUT and then connect a low loss RF cable from the antenna port to spectrum analyzer. The
loss between RF output port of the EUT and the input port of the tester will be taken into
consideration.

The measurement will be conducted at three channels.

WIFI: Low(1), Middle(6) and High (11).

Using occupied BW measurement function of spectrum analyzer and settings are:

XdB = -20dB

RBW = 100KHz

VBW = 3 x RBW

Span = approximately 2 to 3 times the 20 dB bandwidth, centered on a channel

Sweep = auto

Detector function = peak

Trace = max hold
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4.4 TEST RESULTS
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Channel [ 20dB bandwidth (MHz) | 99% bandwidth (MHz)
802.11b

802.11b CH1 14.15 12.343
802.11b CH6 13.65 12.024
802.11b CH11 13.69 11.948
802.11g

802.11g CH1 17.28 16.306
802.11g CH6 17.66 16.468
802.11g CH11 17.82 16.558
802.11n

802.11n CH1 18.32 17.555
802.11n CH6 18.37 17.625
802.11n CH11 18.39 17.668

802.11b
802.11b channel 1

Ref 10.00 dBm

Center 2412 GHz

#VBW 300 kHz

Occupied Bandwidth Total Power

12.343 MHz
52,724 kHz OBW Power
14.15 MHz x dB

Transmit Freq Error

x dB Bandwidth

Span 50 MHz
Sweep 1.E2ms ;

13.2 dBm

99.00 %
-20.00 dB
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802.11b channel 6

uaron o e

Center 2437 GHz

#Res BW 100 kHz FVBW 300 kHz

Total Power

Occupied Bandwidth

12.024 MHz
3.083 kH= OBW Power
13.65 MHz= x dB

Transmit Fredq Error

x dB Bandwidth

802.11b channel 11

10 dBldiv Rel 30.00 dBm

Center 2.462 GHz

#Res BW 100 kHz HVEW 300 kHz

Occupied Bandwidth Total Power

11.948 MHz
15.390 kH=z OBW Power
13.69 MHz ¥ dB

Transmit Freq Error

x dB Bandwidth

Unilab

Page 13 of 102

Span 30 MHz
Sweep 4.8 ms

23.7 dBm

99.00 %
=-20.00 dB

Span 50 MHz
Sweep 4.8 ms

23.7 dBm

9900 %
-20.00 dB
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802.11g
802.11g channel 1

Mkr1 2.4117 G
-13.432 dBm

Ref -2.00 dBm
1
.

Al

e '.'ﬁ,um'fa.lﬂ'-"'r"*-‘u:'”f-" gy
|

) :
“L.l!'#ﬂulﬁ-‘-h"rn.l..u. |f -
Ty A

T PUTPR L

Pt

B

Span 50 MHz
Sweep 4.8 ms

Center 2.412 GHz
#VBW 300 KHZ
11.0 dEBm

H#Res BW 100 KHz
Occupied Bandwidth Total Power
16.306 MHz
-2.278 kHz QBW Power 99,00 5
=20.00 dB

Transmit Freq Error
¥ dB Bandwidth 17.28 MHz ¥ dB

802.11g channel 6

10 dBidiv Ref 18.00 dBm

Span 50 MHz
Eweep 4.8 ms

#FVEW 300 kHz

HRes BW 100 kHz
Total Power

Occupied Bandwidth
16.468 MHz
OBW Power 99.00 %
=20.00 dB

-3.734 kHz
x dB

Transmit Freg Error
x dB Bandwiclth 17.66 MHz
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802.11g channel 11

10 dBidiv Ref 13,00 dBm

Span 30 MHz
HFRes BW 100 kHz #VBW 300 kHz Sweep 4.8 ms

Qccupied Bandwidth Total Power 24.6

16.558 MHz

Transmit Freq Error -11.462 kHz OBW Power 99.00 %

x dB Bandwidth 17.82 MHz x dB -20,00 dB

802.11n
802.11n channel 1

10 dBidiv Ref 20.00 dBm

Span 20 MHz
#/BW 300 kHz Sweep 4.8 mMs

Occupied Bandwidth Total Power 21.8 dBm
17.555 MHz

Transmit Freq Error 11.188 kHz QBEW Power 99.00 %

¥ dE Bandwidth 18.32 MH= x dB -20.00 dB
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802.11n channel 6

10 dBidiv Ret 10.00 dBEm
L
0.00

Center 2437 GHz

#Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power

17.625 MHz
-2.333 kHz OBW Power
18.37 MHz x dB

Transmit Freq Error

*» dB Bandwidth

802.11n channel 11

10 dBidiv Rel 10.00 dBm

#Res BW 100 kHz

#VEW 300 kHz

Occupiled Bandwidth Total Power

17.668 MHz
4.454 kHz OBW Power
18.39 MHz ¥ dB

Transmit Freq Error

¥ dB Bandwidth

Unilab
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Span 50 MHz
Sweep 4.8 ms

22.7 dBm

99.00 %
-20,00 dB

Span 50 MHz
Sweep 4.8 ms

22.6 dBm

99.00 %
-20.00 dB
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5. 6 DB BANDWIDTH
51 TEST SETUP

B e

L3 Spectrum analyzer
L I
EUT
5.2 LIMITS
Limit 2500 kHz

5.3 TEST PROCEDURE

Place the EUT on the table and set it in transmitting mode. Remove the antenna from the
EUT and then connect a low loss RF cable from the antenna port to spectrum analyzer. The
loss between RF output port of the EUT and the input port of the tester will be taken into
consideration.

The measurement will be conducted at three channels.

WIFI: Low(1), Middle(6) and High (11).

Using occupied BW measurement function of spectrum analyzer and settings are:

XdB = -6dB

RBW = 100KHz

VBW = 3 x RBW

Span = approximately 2 to 3 times the 6 dB bandwidth, centered on a channel

Sweep = auto

Detector function = peak

Trace = max hold
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5.4 RESULTS & PERFORMANCE

Channel Measured 6dB Limit (MHz) Result
bandwidth (MHz)
802.11b
802.11b CH1 8.141 20.5 PASS
802.11b CH6 8.530 =0.5 PASS
802.11b CH11 8.039 0.5 PASS
802.11g
802.11g CH1 16.32 =0.5 PASS
802.11g CH6 16.38 =0.5 PASS
802.11g CH11 15.74 =0.5 PASS
802.11n
802.11n CH1 17.57 =0.5 PASS
802.11n CH6 17.61 =0.5 PASS
802.11n CH11 17.60 =0.5 PASS
802.11b

802.11b channel 1
Mkr1 2.4125 GHz}
Ref 9.00 dBm _ 2.0853 dBmj

c:en.rer 2.412 GHz
#Res BW 100 kHz #VBW 300 kHz

Deccupied Bandwidth Total Power 19.0 dBm

12.325 MHz

Transmit Fredq Error 56,117 kHz OBW Power

x dB Bandwidth 8.141 MHz x dB
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802.11b channel 6

Ref 20,00 dBm

Center 2.437 GHz

#Res BW 100 kH #EW 300 kHz

Total Power

Occupied Bandwidth
12.012 MHz
-16.937 kHz OBW Power
8.530 MHz ¥ dB

Transmit Freq Error

¥ dB Bandwidth

802.11b channel 11

Center 2.462 GHz
#BW 300 KHz

Total Power

Occupied Bandwidth

11.943 MHz
14.950 kHz OBW Power
8.039 MHz ®x dB

Transmit Freq Error

¥ dB Bandwidth

Unilab

Page 19 of 102

099.00 %
-6.00 dB

Span 50 MHz
Sweep 4.Bms

99,00 %
-6.00 dB
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802.11g
802.11g channel 1

Rer 9.00 dBm

enter 2.412 GHz
HRes BIW 100 kHz

Occupied Bandwidth

16.349 MHz

Transmit Freq Error 15.200 kHz
x dB Bandwidth 16.32 WHz

802.11g channel 6

10 dBidiv Ref 18.00 dBm

Center 2437 GHz
#Res BW 100 kHz

Occupied Bandwidth
16.458 MHz

Transmit Freq Error -6.318 kHz

x dB Bandwidth 16.38 MHz

Unilab
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Mkr1 2.41325 GHz
-1.1976 dBm
1

'.'L-.r4.FIE..;J{.:‘:II-;.IJ.U""-1'H* =1 1.'\.-11.-:.

!
i._" i |

. i- T T
i

e,

Lt ] "

Span 50 MHz
#VEBW 300 kHz Sweep 4.8 ms

Total Power 17.6 dBm

OBW Power 99.00 %

x dB -6.00 dB

#BW 300 KHz Sweep 4.3 ms

Total Power 24.4 dBm

OBW Power 99,00 %
x dB -6.00 dB
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802.11g channel 11

10 dBidiv Ref 18,00 dBm

Center 2462 GHz Span 50 MHz
HRes BW 100 kHz #VYBW 300 kHz Sweep 4.8 ms

Occupied Bandwidth Total Power
16.559 MHz

Transmit Freq Error -5.741 kHz QOBW Power 299,00 %

¥ dB Bandwidth 15.74 MHz ¥ dB -6.00 dB

802.11n
802.11n channel 1
Mkr1 2.4133 GHz
Refl 9.00 dBm 0.96968 dBm
U L (L P R o |

" 1 ! ,

T

e —

e

|
I
i

-ll_'. [ | B

T,

L and - b ] %
pasrmtles s U™ || | | ! T ) AL s,
1“.,.IN"" s,
o

enter 2.412 GHz Span 30 MHz
iRes BW 100 kHz #VBW 300 kHz Sweep 4.8ms

Occupled Bandwidth Total Power 19.4 dBm

17.549 MHz

Transmit Freq Emor 11.481 kHz QBW Power 89.00 %
x dB Bandwidth 17.57 MHz xdB -6.00 dB
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802.11n channel 6

10 dBldiv Ref 10.00 dBm
L

Center 2.437 GHz

FRes BW 100 kHZ FVEW 300 kHz

QCccupied Bandwidth Total Power

17.620 MHz
-1.547 kHz OBW Power
17.61 MHz x dB

Transmit Freq Error

*x dB Bandwidth

802.11n channel 11

10 dBRidiv Rel 10.00 dBm

oo el

Ly PR T YT il

» el St My
A T

Center 2462 GHz

HRes BW 100 kHz #VEW 300 kHz

Total Power

Occupied Bandwidth
17.680 MHz

1.514 kHz
17.60 MHz x dB

Transmit Freq Error QBW Power

¥ dB Bandwidth

Unilab
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Span 30 MHz
Sweep 4.8 ms

22.5 dBm

99.00 %
-6.00 dB

Sweep 4.8ms

22.6 dBm
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6. POWER SPECTRAL DENSITY
6.1 TEST SETUP

—

- Spectrum analyzer
L I
EUT
6.2 LIMITS
Limits <8dBm/3kHz

6.3 TEST PROCEDURE

Set analyzer center frequency to DTS channel center frequency.

Set the span to 1.5 times the DTS bandwidth.

Set the RBW to: 3 kHz < RBW < 100 kHz.

Set the VBW = 3xRBW.

Detector = peak.

Sweep time = auto couple.

Trace mode = max hold.

Allow trace to fully stabilize.

Use the peak marker function to determine the maximum amplitude level within the RBW.
If measured value exceeds limit, reduce RBW (no less than 3 kHz) and repeat.
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Mode Channel Mfda;;';;?(:_fzv)el (dBIr_r:g;Hz) Result
CH1 -9.276 <8.00 Pass
802.11b CHe6 -8.643 <8.00 Pass
CH11 -8.595 <8.00 Pass
CH1 -9.343 <8.00 Pass
802.11g CHe6 -8.836 <8.00 Pass
CH11 -8.429 <8.00 Pass
CH1 -12.217 <8.00 Pass
802.11n CHe6 -12.643 <8.00 Pass
CH11 -10.522 <8.00 Pass
802.11b

802.11b channel 1

I1_|:1 dBidiv  Ref 0.00 dBm

Center 241200 GHz

#Res BW 3.0 kHz #VBW 10 kHz

Mkr1

2.412 48 GHz
-9.276 dBm

Span 30.00 MHz

Sweep 3.163 s (1001 pis)
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802.11b channel 6

Mkr1 2.436 34 GHz
-8.643 dBm

HwRes BW 3.0 kHz #WVEW 10 kHz

802.11b channel 11

Mkrl1 2.462 39 GHz
Ref 0,00 dBm -8.595 dBm

I
J'#-'H"it""ﬁ"l‘"ﬂl'-' e

Span 30,00 MHz
#UBW 10 kHz Sweep 23.163 s (1001 pts)
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802.11g
802.11g channel 1

|1_|:| deidiv - Ref 0,00 dEm

og

Center 2.41200 GHz
#Res BN 3.0 kHzZ

802.11g channel 6

10 dBjdiv Ref 0.00 dBm
Log

Center 243700 GHz
wRes BW 3.0 kHz

Unilab
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Mkr1 2.410 71 GH

1
T v LH

“ Hl '*T'H'H

Span 30,00 MH
Sweep 3.163 s (1001 pts

#VEW 10 kHz

MKkr1 2.437 69 GHz
-8.836 dBm

ekl
W.np 1 b _-U- Ll Ty
LU i 1"',"‘:.”."'.41 (e TR TTTT

Span 30.00 MHz

#VEW 10 kHz Sweep 3.163 s (1001 pts)



L]
Unilab(Shanghai) Co.,Ltd. Unilab
Report No. : UL41320150312CE/FCC003-3 Page 27 of 102

802.11g channel 11

10 dBclv Ref 0.00 dBm -8.429 dBm

‘1
ad 1
h lih ll'uﬂ" 1JII‘])'IIIIJ..J|,|.|‘,I4 i} t"ll '." A I1I ||,’1{|| ]j"lll I;'4
|

|

Center 246200 GHz Span 30.00 MHz
Res BW 3.0 KHz #VBW 10 KHz2 Sweep 3.163 & {1001 pts)

802.11n

802.11n channel 1
Mkr1 2.412 57 GH=z

j0aiv  Ref 0.00 dBm -12.217 dBm
og

Center 2.41200 GHz Span 30.00 MHZ
#Res BW 3.0 kHz #VEBW 10 kHz Sweep 3.163 s (1001 pts)
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802.11n channel 6

II_IZJ deidiv. - Rel 0.00 dBm
g

sl
]ilrl Jr ll '~'+'l|r

Center 243700 GHz

#¥Res BW (-6dB) 3 kHz #VBW 10 kHz

802.11n channel 11

i1r_‘| dBidiv  Ref 0,00 dBm

*1

I.r-..-'” A .|.|.|'l|

#VBW 10 kHz

#Res BW 3.0 kHz

Unilab
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Mkr1 2.439 49 GHz
-12.643 dBm

Span 30.00 MHz
Sweep 6.996 s (1001 pts)

Mkr1 2.460 ?4 GHz
-10.522 dBm

[y
F“i I|-|r||1.|'1 [ IIlL |I"'I 1“L|’

¥

.
l-':llﬁlll :',!‘|:'|"] h’h-'.l. IPJ:i K ]_.._r J-FI-I m

Span 30.00 MHz
Sweep 3.163 s (1001 pts)
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7. PEAK OUTPUT POWER (CONDUCTION)
7.1 TEST SETUP

B |

- : Attenuator
Power Meter EUT

7.2 LIMITS

Limits <30dBm

7.3 TEST PROCEDURE

Place the EUT on the table and set it in transmitting mode. Remove the antenna from the
EUT and then connect a low loss RF cable from the antenna port to spectrum analyzer.
The loss between RF output port of the EUT and the input port of the tester will be taken into
consideration.

The measurement will be conducted at three channels.

WIFI: Low(1), middle(6) and High (11).
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802.11b
Channel Peak power (dBm) Limit (dBm) Margin (dB)
1 (2412MHz) 14.90 30 15.10
6 (2437MHz) 14.18 30 15.82
11 (2462MHz) 13.16 30 16.84
802.11g
Channel Peak power (dBm) Limit (dBm) Margin (dB)
1 (2412MHz) 10.9 30 19.1
6 (2437MHz) 11.1 30 18.9
11 (2462MHz) 10.9 30 19.1
802.11n
Channel Peak power (dBm) Limit (dBm) Margin (dB)
1 (2412MHz) 9.7 30 20.3
6 (2437MHz) 9.9 30 20.1
11 (2462MHz) 10.0 30 20.0
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8. SPURIOUS EMISSIONS (CONDUCTION)
8.1 TEST SETUP

B e

- Spectrum analyzer
L I
EUT
8.2 LIMITS
Limit <(P-20dB)

Note: P is the highest level of the desired power

8.3 TEST PROCEDURE

The EUT was connected to Spectrum Analyzer and Base Station via power divider. Use the
following spectrum analyzer settings:

Span = wide enough to capture the peak level of the in-band emission and all spurious
emissions (e.g., harmonics) from the lowest frequency generated in the EUT up through
the 10th harmonic. Typically, several plots are required to cover this entire span.

RBW = 100 kHz;VBW = RBW; Sweep = auto; Detector function = peak; Trace = max hold
Allow the trace to stabilize. Set the marker on the peak of any spurious emission recorded.
The level displayed must comply with the limit specified in this Section.
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8.4 RESULTS & PERFORMANCE
802.11b, traffic mode; Channel 1; Below 3GHz

Mkr1 2.411 7 GHz

10 dgidiv_ Ref 10,00 dBm 6.248 dBm
og

RITIRE . LV | T
. T AL WLt st Ay et
PR ol el L b
T Y T ol 2

Start 9 kHz Stop 3.000 GHz
#Res BW 100 kHz FVBW 300 kHz Sweep 286.7 ms (1001 pts)

Note: The point mark1 is carrier.

N NI L TRPE A AL

A,

LY e .
e i e N S S

Start 3.00 GHz "Stop 25.00 GHz
#Res BWY 100 kHz #VEW 300 kHz Sweep 2.103 s (1001 pts)
MER MODE TRC S0 = 't FURCTION FUNCTIDN YA0TH FUNCTIDNYALUE =
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802.11b, traffic mode; Channel 6; Below 3GHz

10 dgidiv Ref 10.00 dBm

stgndi ittt g L el

#VBW 300 KHz

Note: The Mark1 point is carrier.

802.11b, traffic mode; Channel 6; (3-25)GHz

dBidiv. - Refl 10,00 dBm

Start 3.00 GHz
FRes BW 100 kHz

g i A sdbornira b st

Unilab
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A R
B N L ] bl s i

Stop 3.000 GHz
Sweep 286.7 ms (1001 pts)

Mkrz2 4.870 GH
~-42.142 dBn

:

"

P,
i i et M

Stop 25.00 GH
sweep 2103 s (1001 pts

MER MODE TRC) 300 = s

FLRCTION FUMCTIOHN WADTH FUHCTIONWALUE =
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802.11b, traffic mode; Channel 11; Below 3GHz
MEkr1 2.460 0 GH
10 dBidy  Ref 10.00 dBm 5.602 dBn

ol o
iR b e WA e,

) e srth ot bt Attt b antihin s o
11 Londeunmahiy et R P

Stop 3.000 GHz
#VBW 300 kHz Sweep 286.7 ms (1001 pts

MkrZ 4.8914 GH
-39.689 dBn

Start 3.00 GHz Stop 25.00 GHz
HFRes BW 100 kHz #VBW 300 kHz Sweep 2.103 s (1001 pts)

MKF WODE TRC 4CL X W FLRCTION FUHCTIOM 'WADTH FUNCTIDMVALLUE &
24450 GHz |
49814 GHz
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802.11g, traffic mode; Channel 1; Below 30 MHz

Mkr1 2.412 0 GHz

10 dBidiv. - Ref 10,00 dBm

Leg

| L)
. 'l " .
I YT A R L R TR
Lt I;J-(n—---ul.p.-fﬁ'.r-n-l..ﬂ-}h-u..w'.-hj,.-..l.'.lq'-l-.--'\rﬂ-r-l.ﬂ B sl wlth i “
T H v i r

Start 9 kHz Stop 3.000 GHz
#Res BW 100 kHz #VBW 300 KHz Sweep 286.7 ms (1001 p1s)

Note: The Mark1 point is carrier.

e T
R g

Start 3.00 GHz Stap 25.00 GHz
HRes BW 100 kHz #VBW 300 kHz Sweep 2.103 s (1001 pts)

MEF WODE| TRC SCL X FLRCTION FUHLTIOM 'WIDTH FUNCTIDMMALUE -

1
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802.11g, traffic mode; Channel 6; Below 30 MHz

MEkr1 2.439 0 GHz
0 dRidy  Ref 10,00 dBm 5.489 dBm

Stop 3.000 GHz
Sweep 286.7 ms (1001 pts)

MER MODE TRC SCL X b FLINCTION FUNCTIDN 'WIDTH FUNCTIDHVALLUE -

Note: The Mark1 point is carrier.

802.11g, traffic mode; Channel 6; (3~25) GHz
Wkri 4.870 GHz
10 dBldiv  Ref 10.00 dBm 44,143 dBm

=og

g N PN T U B S Y, LA

Stap 75.00 GHz
Sweep 2.103 s (1001 pts)

FUNLCTICM FUMCTION %I0TH FUMCTION YOLLE =
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802.11g, traffic mode; Channel 1; Below 3GHz
Mkr1 2.463 0 GHz

10 dBidliv Ref 9.00 dBm
Log

Ay g s
—_— -y . l.q_._}b-‘-‘-‘fl"-‘"‘j"'l‘ |y ity ot
: e i rmla e Tl i i Wbt bl

Start 9 kHz Stop 3.000 GHz
#Res BW 100 kH=z #VBW 300 KH=z Sweep 286.7 ms (1001 pls

Note: The Mark1 point is carrier

MkrZ 4.8914 GH
-39.689 dBn

L s T
e u

Start 3.00 GHz Stop 25.00 GHz
HfRes BW 100 kHz #VBW 300 kHz Sweep 2.103 s (1001 pts)

MEF WODE TRC 5CL L] FLRCTION FUHCTIOM 'WIDTH FUNCTIDMVALLUE
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802.11n, traffic mode; Channel 1; Below 30 MHz

Rel 9.00 dBm

¥ Ll S PP "
) L e L L Y
e LT BT Lk il b "at-'u"l-l'uf "-J‘-"-Jr-l.l-‘-u--JJ-L*‘-"'-‘-"-'F"#--"r-.-l.vl‘-"'"mh ay "-L"""'J'T""*
L bl L e d

Start 9 kHz Stop 3.000 GHz
#Res BW 100 kHz #VEBW 300 kHz Sweep 2B6.7 ms (1001 pts)

Note: The Mark1 point is carrier.

802.11n, traffic mode; Channel 1; (3~25) GHz

Mkr2 4.826 GHz

Ref 9.00 dBm -44.742 dBm

rd i
ey R e L Sy
His Te—— o v b

PSSP S

wes BIW 100k £VBM 00 kHz -
tart 3 o0 . R VEW 300 kH T

H#VEW 300 kHz Sweep 2.103 s (1001 pts)

MER MODE TRL) SCL = ¥ FUMCTION FLRCTION WIRTH FUMCTION VALUE =~
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802.11n, traffic mode; Channel 6; Below 3GHz

Mkr1 2.438 0 GHz
Ref 9.00 dBm 4.071 dBm

T e AR
e alaruife s L grgspiraeta b bty pondrs it

Stop 3.000 GHz
#VBW 300 kHz Sweep 2B6.7 ms (1001 pts)

Note: The Mark1 point is carrier.

802.11n, traffic mode; Channel 6; (3~25)GHz
Mkr1 4.870 GHz

10 B i Ref 9.00 dBm

Stop 25.00 GHz
#FVEBW 300 kHz Sweep 2,103 s {1001 pts)
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802.11n, traffic mode; Channel 11; Below 3GHz
Mkr1 2.483 0 GH:

il_l:l deidiv. - Ref 8.00 dBm
o

- p ! \ ] N
Al i el FuL, w o by '-ng.rr.Juy‘*ﬂ"‘rw.;_:‘m‘fn.*-J'I"-:,_,_|. ey ™ Traruy ot el
: | I

[ bl vl i

tart 9 kHz Stop 3.000 GHz
#Res BW 100 kHz FVBW 300 kHz Sweep 2B6.7 ms (1001 pts]

Note: The Mark1 point is carrier.

802.11n, traffic mode; Channel 11; (3~25 )GHz

Mkr1 25,000 GHz
Ref 2.00 dBm -38.587 dBm

- I Y T
PRI P i P Uy i

Stop 25.00 GHz
#BW 300 kHz Sweep 2.103 s (1001 pts)

nlule' '.im] HHI FLACTION FUHET IS =AETI FUHET B WALLIE

A58 LY 1E | =350, 0 ¢ oty |
4 8350 GHZ| o 480 dBEm |
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9. BAND EDGE MEASUREMENT
9.1 TEST SETUP

Antenna

/ tower

Horn

 I— > 3m <- ......................... {
v antenna

EUT
\ 4m
;‘i\ Spectrum
\ T analyzer
[ J ‘
|

\ v |
Turntable 0.8m Im \
55
/ A ~ Pre-amp -\Q o=
] l ]
9.2 LIMITS

According to §15.247(d), in any 100 kHz bandwidth outside the frequency bands in which
the spread spectrum intentional radiator in operating, the radio frequency power that is
produced by the intentional radiator shall be at least 20dB below that in the 100kHz
bandwidth within the band that contains the highest level of the desired power, In addition,
radiated emissions which fall in the restricted bands, as defined in §15.205(a), must also
comply with the radiated emission limits specified in15.209(a).

9.3 TEST PROCEDURE

The EUT is placed on a turntable, which is 0.8m above the ground plane.

The turntable shall be rotated for 360 degrees to determine the position of maximum
emission level.

EUT is set 3m away from the receiving antenna, which is varied from 1m to 4m to find out the
highest emission.

Set the spectrum analyzer in the following setting in order to capture the lower and upper
band-edges of the emission:

PEAK: RBW=VBW=1MHz / Sweep=AUTO

AVERAGE: RBW=1MHz / VBW=10Hz / Sweep=AUTO

Repeat the procedures until all the PEAK and AVERAGE versus POLARIZATION are
measured.
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9.4 RESULTS & PERFORMANCE
Radiated Band Edge:
802.11b (Ch1)

Detector mode: Peak Polarity: Horizontal
41ppLeve! (dBuVim)
110 2
90|

FUC CLAYS-B PK
70|
- - 1 FCCCLASS-B AV
ml‘-‘m‘m i T * e e
30|
i
2310 2320. 2340, 2360, 2380. 2400. 2420
Frequency (MHz)
Site : chamber
Condition : FCC CLASS-B PK 3m BBHA9128D(RSE-H) HORIZONTAL
EUT :

Model Name

Temp/Humi : 33 C f 55%

Power Rating: AC 120V/B@Hz

Mode : 11b chl

Memo -

FReadAntenna Cable Preamp Limit Ower

Freq Level Factor Loss Factor Level Line Limit Remark

MHz dBuv dB/m dB dB dBuV/m dBuV/m dB

1 23968.38 47.91 37.92 7.13 38.34 54.62 74.80 -19.38 Peak
2 o0 2411.75 181.23 37.89 7.21 38.34 187.99 74.88 33.99 Peak
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Detector mode: Average Polarity: Horizontal

1 zll::LB'.I'IH (dBuV'/m)

110

2
90|
FCE CLASS-BP
70 !
CCLARS-B AV

50| i 1 __M#fff

30|

i

2310 2320. 2340. 2360. 2380. 2400. 2420
Freguency (MHz)
Site : chamber
Condition : FCC CLASS-B PK 3m BBHA912@D(RSE-H) HORIZONTAL
EUT :
Model Name
Temp/Humi : 233 C Jj52 %
Power Rating: AC 120V/60Hz
Mode ! 11b chl
Memo -
ReadAntenna Cable Preamp Limit Over

Freq Level Factor Loss Factor Level Line Limit Remark

MHz dBuwV  dB/m dB dB dBuV/m dBuV/m dB

il 2389.97 36.48 37.92 7.13 38.34 43.19 54.00 -18.81 Average
2 pp 2411.42 92.35 37.89 7.21 38.34 93.11 54.90 45.11 Average
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Detector mode: Peak Polarity: Vertical
120 Level ([dBuVim)
110 2
90

FEC CLASS-BPK

% _J/
R FCC CLASS-B AV

Eu_..-,........,n T e e e ey S = s b
30|
10
2310 2320. 2340. 2360. 2380. 2400. 2420
Frequency (MHz)
Site : chamber
Condition : FCC CLASS-B PK 3m BBHA9120D(RSE-V) VERTICAL
EUT :
Model MName :
Temp,/Humi : 23 C /52 %
Power Rating: AC 120V/6@Hz
Mode : 11b chl
Memo -
ReadAntenna Cable Preamp Limit Over
Freq Level Factor Loss Factor Level Line Limit Remark
MHz dBuV dB/m dB dB dBuV/m dBuV/m dB
1 2389.97 48.91 37.92 7.13 38.34 55.62 74.80 -18.38 Peak

2 pp 2411.86 183.49 37.89 7.21 38.34 11€.25 74.90 36.25 Peak
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Detector mode: Average Polarity: Vertical
12ELawaHﬂBuvﬁﬂ]
110
2
90|
FOU CLABS-B
70| - ! J/
CC CLABS-B AV

50| T 1 1 T 1 _‘_’,ﬂ/

30|

e

2310 2320. 2340. 2360, 2380. 2400. 2420
Freguency (MHz)
Site : chamber
Condition ¢ FCC CLASS-B PK 3m BBHA9128D(RSE-V) VERTICAL
EUT .
Model Name
Temp/Humi : 23 T /52 %
Power Rating: AC 120V/6@Hz
Mode ! 11b chl
Memao -
ReadAntenna Cable Preamp Limit Over

Freq Level Factor Loss Factor Level Line Limit Remark

MHz dBuV dB/m dB dB dBuV/m dBuV/m dB

1 2389.97 38.18 37.92 7.13 38.34 44.89 54.80 -9.11 Average
2 pp 2411.31 95.51 37.89 7.21 38.34 102.27 54.00 48.27 Average
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802.11b (Ch11)
Detector mode: Peak Polarity: Horizontal

12ELBvEHdBuvﬁn]

110 : 1

FCC CLASS-B PK
70| - EH*H“M
2
FCC 5-
50|
30|

p|
Y2465 2468.2470. 2472. 2474. 2476. 2478. 2480. 2482. 2484, 2436. 2488, 2490. 2492, 2494, 2496. 2500
Frequency (MHz)

Site :+ chamber
Condition : FCC CLASS-B PK 3m BBHA9120D(RSE-H) HORIZONTAL
EUT

*
B
+

Model Name

Temp/Humi :23C /52 %
Power Rating: AC 120V/68H:z
Mode : 11b chil
Memo &

ReadAntenna Cable Preamp Limit  Over
Freq Level Factor Loss Factor Level Line Limit Remark

MHz dBuV dB/m dB dB dBuV/m dBuV/m dB

1pp 2471.957 97.35 38.38 7.41 38.31 104.83 74.0@ 30.83 Peak
? 2483.55 53,61 3IR.3R  7.41 3. 11 A1.11 74.A8 -12_.R9 Peak
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Detector mode: Average Polarity: Horizontal
120 Level (dBuVim)
110

1

a0 / \_’\

FCC CLASS-B PK
7o

FCCCLASSB AV

50 R

L]

‘-—___‘_‘_‘_‘_‘.—_
30
10
2465 2468. 2470, 2472, 2474, 2476, 2478, 2480. 2482. 2484, 2486. 2488. 2490. 2492, 2494, 2496. 2500
Frequency (MHz)
Site : chamber
Condition : FCC CLASS-B PK 3m BBHA9128D(RSE-H) HORIZONTAL
EUT :
Model Name
Temp,/Humi : 23 C /52 %
Power Rating: AC 12@V/60H:z
Mode : 11b chll
Memo
ReadAntenna C(able Preamp Limit Ower

Freq Level Factor Loss Factor Level Line Limit Remark

MHz  dBuV dB/m dB dB dBuV/m dBuV/m dB

l1pp 2471.41 B89.72 38.38 7.41 38.31 97.20 54.80 43.20 Average
2 2483.52 42.63 38.38 7.41 38B.31 50.11 54.88 -3.89 Average
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Detector mode: Peak Polarity: Vertical
12uLEwthEuUﬂn]
110 1
FCC CLASS-B PK
70 ecle
3
WMMMW

50

30

10

2465 2468. 2470, 2472, 2474, 2476. 2478, 2480. 2482. 2484, 2486. 2488. 2490. 2492, 2494, 2496. 2500
Frequency (MHz)
Site : chamber
Condition : FCC CLASS-B PK 3m BBHA9120D(RSE-V) VERTICAL
EUT :
Model Name
Temp/Humi : 23 'C /52 %
Power Rating: AC 120V/60Hz
Mode : 11b ch11
Memo -
ReadAntenna Cable Preamp Limit Qver

Freq Level Factor Loss Factor Level Line Limit Remark

MHz dBuV dB/m dB dB dBuV/m dBuV/m dB

lpp 2471.65 99.72 38.38 7.41 38.31 107.20 74.880 33.28 Peak
2 2482.15 68.69 38.38 7.41 38.31 68.17 74.88 -5.83 Peak
3 2483.69 55.88 3B.38 7.41 38.31 63.28 74.00 -10.72 Peak
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Detector mode: Average Polarity: Vertical

120

Level (dBuVim)

11ﬂ|

ﬂm/,lv

.1

FCC CLASS-B PK
70}
2 FCC CLASS-B AV
50l | s H_-__'_‘—'w—
30|

p

2465 2468, 2470, 2472, 2474. 2476. 2478, 2480. 2482, 2484. 2486. 2488. 2490. 2492, 2494, 2496. 2500

Frequency (MHz)
Site + chamber
Condition : FCC CLASS-B PK 3m BBHA9120D(RSE-V) VERTICAL
EUT 3
Model Name :
Temp/Humi : 23 T /52 %
Power Rating: AC 120V/68Hz
Mode : 11b chil
Memo -
ReadAntenna Cable Preamp Limit Over
Freq Level Factor Loss Factor Level Line Limit Remark
MHz dBuV dB/m dB dB dBuV/m dBuV/m dB
1pp 2472.74 91.23 38.38 7.41 38.31 98.71 54.00 44.71 Average
2 2483.52 45.11 38.38 7.41 38.31 52.59 54.00 -1.41 Average
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802.11g (Ch1)

Detector mode: Peak Polarity: Horizontal
125 Level (dBuVWim)
120
4
100 ey
80 2 F
M«J CC CLASE-B PK
m 4 1 1]
20
2310 2320, 2340, 2360, 2380, 2400, 2420
Frequency (MHz)
Site : chamber
Condition : FCC CLASS-B PK 3m BBHA9120D(943) HORIZONTAL
EUT :
Model Name :
Temp/Humi : 232 /528
Power Rating: AC 120V/68Hz
Mode : 11g chl
Memo -
ReadAntenna Cable Preamp Limit Owver
Freq Level Factor Loss Factor Level Line Limit Remark
MHz dBuV dB/m db dB dBuV/m dBuV/m db
1 2382.97 6£5.22 27.58 7.13 3B.34 61.59 74.80 -12.41 Peak
2 * 2398.44 83,36 27.58 7.13 3B.34 79.73 74.88 5.73 Peak
3+ 24P0.89 GB1.82 27.58 T7.13 3B.34 75.19 74.88 4.19 Peak
4 pp 2412.63 189.31 27.54 7.21 38.34 185.72 74.88 31.72 Peak
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Detector mode: Average Polarity: Horizontal
125 Level (dBuVim)
120 -
100 3
[—'—""'-_'“_"“-.
80 FEC CLASSB PK
2/
60 ! ' T rcccaksemw
.1
40 —rra e =
20
2310 2320, 2340. 2360. 2380. 2400. 2420
Frequency (MHz)
Site : chamber

Condition : FCC CLASS-B PK 3m BBHA9128D(943) HORIZONTAL
EUT 3

Model Name

Temp/Humi 3 e 525
Power Rating: AC 128V/68H:z
Mode : 11g chil
Memo :

Readdntenna Cable Preamp Limit Over
Freq Level Factor Loss Factor Lewel Line Limit Remark

MHz dBuwV dB/m dB dB dBuV/m dBuV/m dB

1 2389.97 50.13 27.58 7.13 38.34 46.50 54.08 -7.58 Average
2 * 2399.98 65.62 27.58 7.13 3B.34 61.99 54.0@ 7.99 Average
3 pp 2411.31 96.62 27.54 7.21 38.34 93.83 54.88 39.93 Average
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Detector mode: Peak
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Polarity: Vertical

125 Level {dBuVim)
120
100 4
"‘-n\."p‘ill‘
80 CC CLASS-B PK
LE 7
40
20
2310 2320. 2340, 2360, 2380, 2400, 2420
Frequency (MHz)
Site : chamber
Condition FCC CLASS-B PK 3m BBHABIEBD{943J VERTICAL
EUT
Model Name
Temp/Humi + 23T /52 %
Power Rating: AC 120V/6@Hz
Mode : 1ig chl
Mamo :
ReadAntenna Cable Preamp Limit Ower
Freq Level Factor Loss Factor Level Line Limit Remark
MHz dBuV dB/m di dB dBuV/m dBuV/m dB
1 238%.97 62.33 27.58 7.13 33.34 58.78 74.06 -15.38 Peak
2z 2398.86@ 7JF2.53 27.58 7.13 38.34 68.99 74.88 -5.18 Peak
3 2399.98 71.73 27.58 7.13 38.34 e8.180 74.88 -5.90 Peak
d pp 2412.85 103.56 27.54 7.21 38.34 99.97 74.08 25.97 Peak
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Detector mode: Average Polarity: Vertical
Level (dBuVim)
125
120
100
3
80 Fm
60 i yf::c CLASSB AV
2]
40 1
20
2310 2320. 2340, 2360. 2380, 2400, 2420
Frequency (MHz)
Site : chamber
Condition : FCC CLASS-B PK 3m BBHA9128D(943) VERTICAL
EUT :
Model Name
Temp/Humi : 23 08 52 %
Power Rating: AC 120V/68Hz
Mode : 11g chl
Mamo J
Readdntenna Cable Preamp Limit  Owver

Freq Level Factor Loss Factor Level Line Limit Remark

MHz dBuV dB/m d8 dB dBuV/m dBuV/m df

2389.97 43.88 27.58 7.12 38.34 48.17 54,98 -13.83 Average
2399,98 53.ee 27.38 7.13 38.34 49.37 54.98 -4.83 Average
pp 2416.98 90.35 27.54 7.21 38.34 Be.76 54.98 32.7b6 Average

W ka2 =
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802.11g (Ch11)

Detector mode: Peak

Page 54 of 102

Polarity: Horizontal

120 Level (dBu\'m)
10 1
a0
. FCC CLASS.B PK
y M“ree@um
50
30
10
nZ#Sﬂ 2460, 2470, 2480, 2490, 2900
Frequency (MHz)
Site : chamber
Conditieon + FCC CLASS-B PK 3m BBHA9128D(943) HORIZONTAL
EUT x
Model Name
Temp,/Humi : 23 C /52 %
Power Rating: AC 128V/68Hz
Mode : 11g chll
Memo 5
Readfntenna Cable Preamp Limit Ower

Freq Lewvel Factor Less Factor Level Line Limit Remark

MHz  dBuV  dB/m dB dB dBuV/m dBuV/m dB

1 pp 2461.80 110.35 27.49 7.39 38.32 186.91 74,88 32.51 Peak
2 2483.5@ 74,11 27.52 7.41 38,31 70.73 74,89 3,27 Peak
3 2483 .65 74.838 27.52 7.41 38.31 71.52 74.68 -2.48 Peak
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Detector mode: Average
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Polarity: Horizontal

uanulidﬁuUJm]
110
1
80
FCC CLASS.B PK
:mfj x\
4 FCC CLASS BV
30
10
EMEE 2460, 2470, 2480. 2490, 2500
Frequency (MHz)
Site + chamber
Condition ¢ FCC CLASS-B PK 3m BBHA9120D(943) HORIZONTAL
EUT 5
Model Mame :
TempfHumi : 23 C /52 %
Power Rating: AC 128V/60Hz
Mode : 11g chll
Memo :
Readfntenna Cable Preamp Limit Over
Freg Level Factor Loss Factor Level Line Limit Remark
MHz dBuV  dB/m dB dB dBuV/m dBuV/m dB
1 pp 2460.95 97.58 27.49 7.39 38.32 94.14 54.88 48.14 Average
2 2483.50 56.27 27.52 7.41 38.31 52.89 54.88 -1.11 Average
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Detector mode: Peak Polarity: Vertical
120 Level ({dBuV/m}
110§
;
90)

FCCCLASS-B PK

T0kans® Wﬂ

50

30

10

2450 2460, 2470, 2480, 2450, 2500
Frequency (MHz)
Site : chamber
Condition : FCC CLASS-B PK 3m BBHA912@D(943) VERTICAL
EUT b
Model Hame
Temp,/Humi : 23 C /s2 %
Power Rating: AC 128V/68Hz
Mode : 11g chll
Memo '
Readdntenna Cable Preamp Limit Over

Freq Level Factor Loss Factor Level Line Limit Remark

MHz dBuVW dB/m dB dB dBuV/m dBuV/m dB

1 pp 2461.85 183.91 27.4%9 7.39 38.32 168.47 74.98 26.47 Peak

2 2483.50 63.32 27.52 7.41 38.31 59.94 74.08 -14.86 Peak
3 2484.85 65.48 27.52 7.41 38.31 62.18 74.08 -11.90 Peak
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Detector mode: Average Polarity: Vertical
¢2¢hntHdBuEMﬂ
110
a0 | 4 ! !
—
fi—w M\\ FCC CLASS-B PK
70 / \
Fd FCC CLASS B AV
30
10
2450 2460, 2470, 2480, 2490, 2500
Frequency (MHz)
S5ite : chamber
Condition : FCC CLASS-B PK 3m BBHAS128D(943) VERTICAL
EUT -
Model MName :
Temp/Humi : 23 C /52 %
Power Rating: AC 128V/6@Hz
Mode : 11g chll
Mamo :
ReadlAntenna C(able Preamp Limit Ower

Freq Level Factor Loss Factor Level Line Limit Remark

MHz dBuV dB/m db db dBuV/m dBuV/m dB

1pp 2461.80 90.12 27.49 7.39 38.32 B86.68 54.88 32.68 Average
2 2483.50 47.21 27.52 7.41 38.31 43.83 54.08 -18.17 Average
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802.11n (Ch1)

Detector mode: Peak Polarity: Horizontal
125 Level (dBuVim)
120
4
100 “whnads |
80 -B PK
60 FCC CLASYB AV
40
20
2310 2320. 2340. 2360, 2380, 2400, 2420
Frequency (MHZ)
Site : chamber
Condition : FCC CLASS-B PK 3m BBHA9120D(943) HORIZONTAL
EUT -
Model Name
Temp/Humi : 23 C /52 %
Power Rating: AC 120V/68Hz
Mode : 11n chl
Memo ;
ReadAntenna Cable Preamp Limit Over
Freq Level Factor Loss Factor Level Line Limit Remark
MHz dBu¥Y dB/m dB dB dBuV/m dBuV/m dB
1 2399.08 69.66 27.58 7.13 38.34 66.83 74.88 -7.97 Peak
2% 2399.43 B8@8.92 27.58 7.13 3B.34 76.39 74.88 2.39 Peak
3% 2399.98 79.42 27.58 7.13 38.34 75.79 T74.88 1.79 Peak
4 pp 2413.29 1087.92 27.54 7.21 38.34 184.33 74.88 38.33 Peak
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Detector mode: Average Polarity: Horizontal
125Lewﬂhﬂhﬂﬁm]
120
100
3
e
80| C CLAS3-BPK
60 ' ' _,?lcc CLASY B AV
1
4“ oy e l————— o |
20
2310 2330, 2340, 2360. 2380. 2400. 2420
Frequency (MHz)
Site : chamber
Condition : FCC CLASS-B PK 3m BBHA9128D(943) HORIZONTAL
EUT .
Model Mame
Temp/Humi : 23 T /52 X
Power Rating: AC 120V/68Hz
Mode : 11n <hl
Memo i
AeadAntenna Cable Preamp Limit Owver

Freg Level Factor Loss Factor Level Line Limit Remark

MHz  dBuV dB/m db dB dBuV/m dBuV/m dB

2389.97 49.16 27.58 7.13 3B.34 45.53 54.88 -8.47 Average
2300 98 £0.22 27.52 7,13 38 34 CE &0 B4 B8 2 EB Average
2413.87 95.88 27.54 7.21 38.34 91.41 54.88 37.41 Average

[PV I
= =K
=
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Detector mode: Peak
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Polarity: Vertical

125Leveiidﬁuwm:-
120
100| 5
M
80 CCLASBPK
G0 M FCCCLARSB AV
T o
40 1
20
2310 2320. 2340, 2360, 2380, 2400, 2420
Frequency (MHz)
Site : chamber
Condition FCC CLASS-B PK 3m BBHA9120D(943) VERTICAL
EUT
Model Name
Temp/Humi : 23 C /52 %
Fower Hating: AL 1/¢V/bbHz
Mode : 11n chl
Memo i
Readidntenna Cable Preamp Limit QOver
Freq Level Factor Loss Factor Level Line Limit Remark
MHz dBuV dB/m dB dB dBuV/m dBuV/m dB
1 2389.64 62.16 27.58 7.13 38.34 58.53 74.8@ -15.47 Peak
2 2389.97 58.87 27.58 7.13 38.34 55,24 74.88 -18.76 Peak
3 2399.76 68.20 27.58 7.13 38.34 64.57 74.88 -9.43 Pezk
4 2399.98 66.17 27.58 7.13 38.34 62.54 74.8@ -11.46 Pesk
5 pp 2411.20 10@.96 27.54 7.21 3B.34 97.37 74.88 23.37 Pezk



